Concrete Temperature and Strength Test Results

Report Prepared at junio 06,2017 09:58

DESCRIPTION

Project Name: Metro L6

Section Name: Vigaeje 1

Sensor Name: Sensor 1 SM2

Location:

Tagged By: -

Pouring Time: 05/08/2017 11:51 am.
Mix ID: Demo mix 2

Maturity Method: Temperature Time Factor
Datum Temperature: 0.0°C

Calibration coefficient: a=1,00 b=9,70
Comments: -

TEST RESULTS
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MATURITY (°C-hrs)

Max Temperature: 90,0 °C
Min Temperature: 3,0°C
Maturity Index: 256 °C-hrs
Strength: 24,4 MPa
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